
69-SERIES 

PART NO. 69-PB-01 
Printing Date: DEC 2013 





1 

PARTS BOOK TABLE OF CONTENTS 

4R (36-40) TOOL BAR .................................................................................................... 2 

6R (30) TOOL BAR ......................................................................................................... 3 

6R (36-38) TOOL BAR .................................................................................................... 4 

6R (30)/8R (40) TOOL BAR ............................................................................................ 5 

4 X 4 X 1/4 TOOL BARS ................................................................................................. 6 

4 X 7 CAST COULTER BRACKET ................................................................................. 7 

RS SWIVEL COULTER ................................................................................................ 8-9 

OFFSET SETBACK BRACKET (Used on Machines Prior to 2013) .............................. 10 

DIAMOND OFFSET BRACKET (Used on Machines From 2013 to Present) ................ 10 

RESET ON-THE-GO SHANK .................................................................................. 12-13 

TOGGLE TRIP SHANK ............................................................................................ 14-15 

LT & RT SSL ROLLER REACH ............................................................................... 16-17 

SSL ROLLER REACH ASSEMBLY .............................................................................. 17 

80” & 102” ROLLER ...................................................................................................... 18 

80” SCRAPER ............................................................................................................... 19 

102” SCRAPER ............................................................................................................. 20 

LT & RT RESIDUE ROLLER ADJUSTMENT ARM ....................................................... 21 

7(18) RESIDUE ROLLER ASSEMBLY .................................................................... 22-23 

9(18) RESIDUE ROLLER ASSEMBLY .................................................................... 24-25 

11(18) RESIDUE ROLLER ASSEMBLY .................................................................. 26-27 

13(18) RESIDUE ROLLER ASSEMBLY .................................................................. 28-29 

T.B. JACKSTAND ......................................................................................................... 30 

REAR JACKSTAND ...................................................................................................... 30 



2 

4R(36-40) TOOL BAR 
(67-082-002) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-012  TOOLBAR, 4R (36-40) 1 

2 06-081-018  PIN, MAST 1 

3 03-050-094  KLIK PIN, 7/16 X 2 1 

4 48-200450  CAPSCREW, 1 X 6 G8 PLN 1 

5 02-024-004  SPACER, 8 X 10 (SHORT) 1 

6 66-010450  LOCKWASHER, 1 PLT 1 

7 68-010450  HEXNUT, 1 PLT 1 

8 05-026-008  STEP HITCH PIN, LONG PLT 2 

9 05-024-010  SPACER, CAT III 2 

10 02-050-002  KLIK PIN, 7/16 X 1 3/4  2 

1

2 3

4 6 7

5

8

9

10

160” 



3 

6R(30)TOOL BAR 
(67-082-003) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-019  TOOLBAR, 6R (30) 1 

2 16-080-387  BRACKET, 10” TOOLBAR 4 

3 48-100400  CAPSCREW, 7/8 X 9 1/2 G5 PLT 8 

4 66-010400  LOCKWASHER, 7/8 PLT 8 

5 68-010406  HEXNUT, 7/8 G8 PLT 8 

6 06-081-018  PIN, MAST 1 

7 16-080-316  PIN, CAT III-IIIN HITCH 2 

8 05-024-010  SPACER, CAT III 2 

9 03-050-094  KLIK PIN, 7/16 X 2 3 

1

2

3

4

5
6

9

7

9

8

182” 



4 

Parts List

DESCRIPTIONITEM

TOOLBAR, 6R 36-38 GIII1

PIN, MAST2

PIN ASSY, CAT IV HITCH3

SPACER, CAT III4

KLIK PIN, 7/16 X 25

KLIK PIN, 7/16 X 2-3/46

PIN, CAT IV MAST7

BUSHING, CAT III LOWER HITCH8

1

2

5

7

5

3

3

6
8

8

4

8

8

4

228” 

6R(36-38) TOOL BAR 
(67-082-004) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-020  TOOLBAR, 6R (36-38) 1 

2 06-081-018  PIN, MAST 1 

3 16-080-316 (        -2012) PIN, CAT III-IIIN HITCH (2) 

 67-081-001 (2013-       ) PIN, CAT IV HITCH 2 

4 05-024-010  SPACER, CAT III 2 

5 03-050-094  LINCH PIN, 7/16 X 2 2 

6 16-050-094  KLIK PIN, 7/16 X 2 3/4 2 

7 67-080-028  PIN, CAT IV MAST 1 

8 16-024-259  BUSHING, LOWER HITCH 4 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

9 16-026-102  PIN, LOWER HITCH CAT III 1 

10 12-050-001  ROLL PIN, 1/2 X 3 1/2  1 

11 67-024-010  SLEEVE, CAT IV LOWER HITCH 1 

CAT IV HITCH PIN 
(67-081-001) 

9

11

10



5 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-025  TOOLBAR, 8R (30) 6R (40) 1 

2 67-080-028  PIN, CAT IV MAST 1 

3 06-081-018  PIN, MAST 1 

4 03-050-094  KLIK PIN, 7/16 X 2 2 

5 16-050-094  KLIK PIN, 7/16 X 2 3/4 2 

6 67-081-001  PIN, CAT IV HITCH 2 

7 16-024-259  BUSHING, LOWER HITCH 4 

8 05-024-010  SPACER, CAT III 2 

6R(40)/8R(30) TOOL BAR 
(67-082-005) 

1

2

4

3

4

6

6

5

7

7

8

7

7

8

250” 

9

11

10

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

9 16-026-102  PIN, LOWER HITCH CAT III 1 

10 12-050-001  ROLL PIN, 1/2 X 3 1/2  1 

11 67-024-010  SLEEVE, CAT IV LOWER HITCH 1 

CAT IV HITCH PIN 
(67-081-001) 



6 

PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

ITEM 
7 9 11 13 

1 04-080-005  TOOL BAR, 168” 4 X 4 1 1 - - 

 06-080-032  TOOL BAR, 208” 4 X 4 - - 1 - 

 06-080-209  TOOL BAR, 260” 4 X 4 - - - 1 

A 

4 X 4 X 1/4” WALL TOOL BARS 

4 X 4 X 1/4” WALL TOOL BARS 



7 

4 X 7 CAST  
COULTER BRACKET 

RS SWIVEL  
COULTER 

4 X 7 CAST COULTER BRACKET 
(67-082-083) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-057-010  MOUNT BRACKET, FRONT COULTER 1 

2 54-010300  SETSCREW, 5/8 X 1 1/2 SQHD CUPPT G5 2 

3 04-050-088  U-BOLT, 3/4 X 5 1/2 X 7 13/16 G5 PLT 1 

4 66-010350  LOCKWASHER, 3/4 PLT 2 

5 68-010350  HEXNUT, 3/4 PLT 2 

35 4

2

1



8 

 SPRING

COLLAPSED

TO

6 7/8"

115

6 7

11 10

149

19

2423

252627

21

20

121111

22

5 4
16

8

17

11

13 13

RS SWIVEL COULTER 
(67-082-025) 

2

4

3

18

 SPRING

COLLAPSED

TO

6 7/8"

115

6 7

11 10

149

19

2423

252627

21

20

121111

22

5 4
16

8

17

11

13 13

TOP VIEW 



9 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  QTY  

1 67-026-037  SHANK, OFFSET COULTER  1 

2 16-057-004  CASTING, PIVOT COULTER 1 

3 16-057-003  STOP, COULTER SWIVEL 1 

4 02-050-005  FITTING, 1/4-28 STRT GREASE 2 

5 16-080-020  ROD, COULTER SPRING 1 

6 16-050-015  SPRING, ‘93 COULTER 1 

7 16-057-002  CAP, SPRING 1 

8 67-024-045  BUSHING, ROW CLEANER SPACER 1 

9 72-040003  LOCKNUT, 3/8 PLT JAM 1 

10 68-010350  HEXNUT, 3/4 PLT 1 

11 70-010150  JAMNUT, 3/4 PLT 3 

12 48-091350  CAPSCREW, 3/4 X 2 1/2 G5 PLT 1 

13 15-050-005  FLATWASHER, 1.125 X 0.76 X 0.030 2 

14 48-090200  CAPSCREW, 3/8 X 2 G5 PLT 1 

15 02-050-003  ROLL PIN, 3/8 X 2 3/4 PLT 1 

16 02-050-105  WASHER, PIVOT PIN 1 

17 76-010200  COTTER PIN, 1/4 X 2 1 

18 54-010275  SETSCREW, 5/8 X 1 SQHD CUPPT G5 PLN 1 

19 16-050-004  COULTER, 20” NO-TILL 1 

20 67-080-061  ARM, COULTER PIVOT 1 

21 16-081-004  HUB, DISC ‘67 1 

22 16-080-230  COVER, BEARING 1 

23 72-020128  LOCKNUT, 3/4 STOVER, G”C” PLT 1 

24 48-091475  CAPSCREW, 3/4 X 5 G5 PLT 1 

25 48-090595  CAPSCREW, 1/2 X 1 1/2 G5 PLT 4 

26 66-010250  LOCKWASHER, 1/2 REG PLT 4 

27 68-010250  HEXNUT, 1/2 PLT 4 



10 

OFFSET SETBACK BRACKET 
(69-082-002) (Used on Machines Prior to 2013) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-080-003  BRACKET, G3 UFFSET SHANK 1 

2 04-050-075  U-BOLT, 7/8 X 8 3/4 X 7 15/16 2 

3 62-020042  FLATWASHER, 7/8 SAE PLT 4 

4 72-020100  LOCKNUT, 7/8 STOVER G”C” PLT 4 

1

234

DIAMOND OFFSET BRACKET 
(69-082-011) (Used on Machines From 2013 to Present) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-080-016  BRACKET, DIAMOND SHANK 1 

2 50-050-002  V-BOLT, 7/8 X 7 X 7  G8 PLT 2 

3 62-020042  FLATWASHER, 7/8 SAE PLT 4 

4 66-010400  LOCKWASHER, 7/8 PLT 4 

5 68-010400  HEXNUT, 7/8 G8 PLT 4 

1

2 3
4

5



11 

DIAMOND OFFSET 
BRACKET 

RS SWIVEL  
COULTER 

RESET-ON-THE-GO 
SHANK 



12 

ITEM

5

4

1

ARM, RSOG MAIN2

3

20

SHIN, 12" WEAR22

6

7

10

11

14

19

18

15

12

13

16

24

30

25

32

34

33

26

27

15

16

19

13 12

15

12
13

14

19

18

19

10

11

678

35 38 37 36
29

41

25

25

5

1

2
3

20

21

22

23

9

4647

RESET ON-THE-GO SHANK 
(67-082-001) 

30

30
34 33 32

26 28 27

24

31

4442424345
39 40

19 

19 



13 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-057-001  BRACKET, RSOG FRONT MOUNT 1 

2 67-057-002  ARM, RSOG MAIN 1 

3 67-080-001  SHANK WELDT, 2010 RSOG 1 

4 67-057-003  ARM, TOP FRONT TRIP LINK 1 

5 67-057-004  ARM, TOP REAR TRIP LINK 1 

6 50-050-002  VEE BOLT, 7/8 X 7 X 7 G8 PLT 2 

7 62-020042  FLATWASHER, 7/8 SAE PLT 4 

8 66-010400  LOCKWASHER, 7/8 PLT 4 

9 68-010406  HEXNUT, 7/8 G8 PLT 4 

10 67-024-001  BUSHING, 2012 RSOG MAIN ARM WELDT 1 

11 67-080-002  PIN, 2010 RSOG MAIN ARM 1 

12 72-040120  JAM LOCKNUT, 1 1/4 NYL INS G8 PLT 2 

13 62-010500  FLATWASHER, 1 1/4 STD PLT 2 

14 67-080-003  PIN, 2010 RSOG MAIN SHANK 1 

15 16-050-033  ROLL PIN, 5/16 X 2 1/2 PLT 2 

16 67-026-005  PIN, 2010 RSOG ARM TRIP 1 

18 67-026-007  PIN, 2010 RSOG TOP REAR ARM 1 

19 02-050-005  GREASE FITTING, 1/4-28 STRT 7 

20 16-080-282  POINT, 1 3/4 RS SPLITTER W/CAP 1 

21 16-050-020  ROLL PIN, 3/8 X 1 1/4 PLT 1 

22 17-057-004  SHIN, 12” WEAR 1 

23 17-050-022  ROLL PIN, 5/16 X 1 3/8 3 

24 67-057-008  PLUG WELDT, RSOG BOTTOM #2 2 

25 67-080-004  GUIDE WELDT, RSOG SPRING 2 

26 48-100610  CAPSCREW, 1 X 5 1/2 G5 PLT 1 

27 62-020050  FLATWASHER, 1 SAE PLT 2 

28 72-040100  LOCKNUT, 1 HEX JAM 1 

29 67-027-004  CAP, SPRING MOUNT TIE 1 

30 67-057-005  SCREW PLUG, RSOG SPRING 4 

31 67-050-001  SPRING, 3.686 X 0.593 X 5.975 EXT 2 

32 67-023-005  CAP, BOTTOM SPRING PLUG 2 

33 66-010350  LOCKWASHER, 3/4 PLT 2 

34 48-200048  CAPSCREW, 3/4 X 2 NF G8 PLT 2 

35 48-090595  CAPSCREW, 1/2 X 1 1/2 G5 PLT 4 

36 68-010250  HEXNUT, 1/2 PLT 4 

37 66-010250  LOCKWASHER, 1/2 PLT 4 

38 62-010200  FLATWASHER, 1/2 STD PLT 4 

39 80-081000  TAP BOLT, 3/4 X 3 1/2 G5 PLT 2 

40 62-020045  FLATWASHER, 3/4 SAE PLT 2 

41 67-027-005  LOCK, SPRING PULL BOLT 2 

42 62-010100  FLATWASHER, 3/8 STD PLT 4 

43 66-010150  LOCKWASHER, 3/8 PLT 2 

44 48-090185  CAPSCREW, 3/8 X 1 3/4 G5 PLT 2 

45 68-010150  HEXNUT, 3/8 PLT 2 

46 67-026-046  PIN, 2010 RSOG ARM TRIP 1 

47 54-020015  SETSCREW, 3.8 X 1 ALLEN HD KNRL 1 



14 

TOGGLE TRIP SHANK 
(67-082-088) 

23

22

28

27 26 25 24

21

28

29 31 30

1

10

11

14

15

4
3

5

19

20

13

12

14

15

2
16

17

18

12

6

7

8

9

32

33

34

35

35

35

(6 REQUIRED) 



15 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-057-001  BRACKET, RSOG FRONT MOUNT 1 

2 67-057-002  ARM, RSOG MAIN 1 

3 67-080-001  SHANK WELDT, 2010 RSOG 1 

4 16-080-282  POINT, 1 3/4 RS SPLITTER W/CAP 1 

5 17-057-004  SHIN, 12” WEAR 1 

6 50-050-002  VEE BOLT, 7/8 X 7 X 7 G8 PLT 2 

7 62-020042  FLATWASHER, 7/8 SAE PLT 4 

8 66-010400  LOCKWASHER, 7/8 PLT 4 

9 68-010406  HEXNUT, 7/8 G8 PLT 4 

10 67-080-002  PIN, 2010 RSOG MAIN ARM 1 

11 67-024-001  BUSHING, 2010 RSOG MAIN ARM WELDT 1 

12 02-050-005  GREASE FITTING, 1/4-28 STRT 3 

13 67-080-003  PIN, 2010 RSOG MAIN SHANK 1 

14 72-040120  JAM LOCKNUT, 1 1/4 NF NYL INS G”B” P 2 

15 62-010500  FLATWASHER, 1 1/4 STD PLT 2 

16 48-100610  CAPSCREW, 1 X 5 1/2 G5 1 

17 62-020050  FLATWASHER, 1 SAE PLT 6 

18 72-040100  LOCKNUT, 1 JAM 1 

19 16-050-020  ROLL PIN, 3/8 X 1 1/4 PLT 1 

20 17-050-022  ROLL PIN, 5/16 X 1 3/8  3 

21 67-023-096  STRAP, TOGGLE SHANK 2 

22 67-080-181  LINK, FRONT TOGGLE 1 

*23 67-081-050  REAR TOGGLE LINK ASSY 1 

24 67-026-058  PIN, REAR TOGGLE 1 

25 62-010200  FLATWASHER, 1/2 STD PLT 2 

26 66-010250  LOCKWASHER, 1/2 REG PLT 2 

27 48-090590  CAPSCREW, 1/2 X  1 G5 PLT 2 

28 67-080-183  PIN, FRONT TOGGLE 2 

29 48-090100  CAPSCREW, 3/8 X 1 G5 2 

30 62-010100  FLATWASHER, 3/8 STD PLT 2 

31 66-010150  LOCKWASHER, 3/8 PLT 2 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

32 67-080-182  LINK, REAR TOGGLE 1 

33 54-020500  SETSCREW, 5/8 X 3 SQHD OVAL 1 

34 70-010140  JAMNUT, 5/8  HEX 1 

35 48-050-005  BUSHING, ROLLER 3 

*REAR TOGGLE LINK ASSEMBLY 
(67-081-050) 



16 

TIFTON, GA.
DRAWN BY

WEIGHT

MATERIAL

PART NAME

PART NUMBER

UNLESS NOTED

1

1/32

0.010



DATE

OTHERWISE

STANDARD

TOLERANCES

ANGULAR

FRACTIONAL

DECIMAL 



SHEET

1 of 1

GROSS LENGTHMATERIAL PART NO.

REACH ASSY, LT SSL ROLLER

mtaunton9/26/2012

69-082-005

Parts List

QTYPART NUMBERDESCRIPTIONITEM

169-080-009REACH, LT SSL ROLLER1

169-080-004PIVOT BRKT, SSL REACH2

150-023-008ROLLER CAP3

122-050-024JACK, H.D. RACHET W/LOCK4

448-091200CAPSCREW, 5/8 X 6 NC G5 PLT5

466-010300LOCKWASHER, 5/8 PLT6

468-010300HEXNUT, 5/8 PLT7

250-050-002VEE BOLT, 7/8 X 7 X 7 G8 PLT8

468-010406HEXNUT, 7/8 G8 PLT9

462-020042FLATWASHER, 7/8 SAE PLT10

466-010400LOCKWASHER, 7/8 PLT11

272-020125LOCKNUT, 1" NC STOVER GD B PLT12

148-100550CAPSCREW, 1 X 4 1/2 NC G5 PLT13

148-100615CAPSCREW, 1 X 6 NC G5 PLT14

2

4

1312

5

6

7

31412

1

8 9 10 11

2

4

1312

5

6

7

3

1412

1

8 9 10 11

RT SSL ROLLER REACH 
(69-082-006) 

LT SSL ROLLER REACH  
(69-082-005) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

LT RT 

1 69-080-009  REACH, LT SSL ROLLER 1 - 

 69-080-010  REACH, RT SSL ROLLER - 1 

2 69-080-004  PIVOT BRKT, SSL REACH 1 1 

3 50-023-008  ROLLER CAP 1 1 

4 22-050-024  JACK, HEAVY DUTY RATCHET 1 1 

5 48-091200  CAPSCREW, 5/8 X 6 G5 PLT 4 4 

6 66-010300  LOCKWASHER, 5/8 PLT 4 4 

7 68-010300  HEX NUT, 5/8 PLT 4 4 

8 50-050-002  VEE U-BOLT, 7/8 X 7 X 7 G8 PLT 2 2 



17 

TIFTON, GA.
DRAWN BY

WEIGHT

MATERIAL

PART NAME

PART NUMBER

UNLESS NOTED

1

1/32

0.010



DATE

OTHERWISE

STANDARD

TOLERANCES

ANGULAR

FRACTIONAL

DECIMAL 



SHEET

1 of 1

GROSS LENGTHMATERIAL PART NO.

REACH ASSY, SSL ROLLER

mtaunton7/9/2012

69-082-001

Parts List

QTYPART NUMBERDESCRIPTIONITEM

169-080-001SSL ROLLER REACH1

169-080-004PIVOT BRKT, SSL REACH2

150-023-008ROLLER CAP3

122-050-024JACK, H.D. RACHET W/LOCK4

448-091200CAPSCREW, 5/8 X 6 NC G5 PLT5

466-010300LOCKWASHER, 5/8 PLT6

468-010300HEXNUT, 5/8 PLT7

250-050-002VEE BOLT, 7/8 X 7 X 7 G8 PLT8

468-010406HEXNUT, 7/8 NC G8 PLT9

462-020042FLATWASHER, 7/8 SAE PLT10

466-010400LOCKWASHER, 7/8 PLT11

272-020125LOCKNUT, 1" NC STOVER GD B PLT12

148-100550CAPSCREW, 1 X 4 1/2 NC G5 PLT13

148-100615CAPSCREW, 1 X 6 NC G5 PLT14

8 9 10 11

1

4

2

3

14

12

13

12

5

6

7

SSL ROLLER REACH ASSEMBLY 
(69-082-001) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-080-001  REACH, SSL ROLLER 1 

2 69-080-004  PIVOT BRKT, SSL REACH 1 

3 50-023-008  ROLLER CAP 1 

4 22-050-024  JACK, HEAVY DUTY RATCHET 1 

5 48-091200  CAPSCREW, 5/8 X 6 G5 PLT 4 

6 66-010300  LOCKWASHER, 5/8 PLT 4 

7 68-010300  HEX NUT, 5/8 PLT 4 

8 50-050-002  VEE U-BOLT, 7/8 X 7 X 7 G8 PLT 2 

9 68-010406  HEX NUT, 7/8 G”8” PLT 4 

10 62-020042  FLATWASHER, 7/8  SAE PLT 4 

11 66-010400  LOCKWASHER, 7/8 REG PLT 4 

12 72-020125  LOCKNUT, 1 STOVER G”B” PLT 2 

13 48-100550  CAPSCREW, 1 X 4 1/2 G5 PLT 1 

14 48-100615  CAPSCREW, 1 X 6 G5 PLT 1 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

LT RT 

9 68-010406  HEX NUT, 7/8 G”8” PLT 4 4 

10 62-020042  FLATWASHER, 7/8  SAE PLT 4 4 

11 66-010400  LOCKWASHER, 7/8 REG PLT 4 4 

12 72-020125  LOCKNUT, 1 STOVER G”B” PLT 2 2 

13 48-100550  CAPSCREW, 1 X 4 1/2 G5 PLT 1 1 

14 48-100615  CAPSCREW, 1 X 6 G5 PLT 1 1 



18 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

80” 102” 

1 50-080-010  ROLLER, 80” 1 1 

 50-080-015  ROLLER, 102” - 1 

2 50-027-012  ROLLER SUPPORT REV 2 2 

3 50-023-008  ROLLER CAP 2 2 

4 02-051-018  BEARING, 1 3/4 CARTRIDGE 2 2 

5 02-051-038  FLANGE, G85 MSB BEARING 4 4 

6 52-050140  CARRIAGE SCREW, 1/2 X 1 1/2 8 8 

7 66-010250  LOCKWASHER, 1/2 PLT 8 8 

8 68-010250  HEX NUT, 1/2 PLT 8 8 

9 48-091200  CAPSCREW, 5/8 X 6 G5 PLT 8 8 

10 66-010300  LOCKWASHER, 5/8 PLT 8 8 

11 68-010300  HEX NUT, 5/8 PLT 8 8 

80” ROLLER 
(50-082-011) 

102” ROLLER 
(50-082-013) 



19 

80” SCRAPER 
(50-082-027) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 50-025-003  ANGLE, 80” SCRAPER 1 

2 68-010150  HEXNUT, 3/8 PLT 24 

3 66-010150  LOCKWASHER, 3/8 PLT 24 

4 48-090150  CAPSCREW, 3/8 X 1 1/4 G5 PLT 24 

5 62-010100  FLATWASHER, 3/8 STD PLT 46 

6 50-050-008  SCRAPER FINGER, TRIPLE 11 

7 61-050-028  U-BOLT, 1/2 X 4 9/16 X 5 1/4 G5 PLT 4 

8 66-010250  LOCKWASHER, 1/2 PLT 8 

9 68-010250  HEXNUT, 1/2 PLT 8 

10 50-023-021  BRACKET, SSL SCRAPER 2 

1

10

4532

789

6

4

5 5

3

2



20 

102” SCRAPER 
(50-082-029) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 50-025-005  ANGLE, 102” SCRAPER 1 

2 68-010150  HEXNUT, 3/8 PLT 32 

3 66-010150  LOCKWASHER, 3/8 PLT 32 

4 48-090150  CAPSCREW, 3/8 X 1 1/4 G5 PLT 32 

5 62-010100  FLATWASHER, 3/8 STD PLT 62 

6 50-050-008  SCRAPER FINGER, TRIPLE 13 

7 50-023-021  BRACKET, SSL SCRAPER 2 

8 61-050-028  U-BOLT, 1/2 X 4 9/16 X 5 1/4 G5 PLT 4 

9 66-010250  LOCKWASHER, 1/2 PLT 8 

10 68-010250  HEXNUT, 1/2 PLT 8 

11 50-050-009  SCRAPER FINGER, DOUBLE PLT 2 

LOCKWASHER, 1/2" REGULAR PLT9

HEXNUT, 1/2 PLT10

1

7

8910

6

11

11

4

5

5

3

2



21 

1
2

3

4

5

6

7

RESIDUE ROLLER ADJUSTABLE ARM 

LT 
(67-081-019) 

RT 
(67-081-020) 

PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY  

ITEM  
LT RT 

1 67-080-128  ARM, LT RESIDUE ROLLER ADJ 1 - 

2 67-080-129  ARM, RT RESIDUE ROLLER ADJ - 1 

3 33-051-065  BEARING, 1 15/16 FLANGE  2 2 

4 02-051-051  FLANGE, G90MSB 4 4 

5 52-050140  CARRIAGE BOLT, 1/2 X 1 1/2 G5 P 4 4 

6 66-010250  LOCKWASHER, 1/2 REG PLT 4 4 

7 68-010250  HEX NUT, 1/2 PLT 4 4 



22 

1

2

5

3

3

4

4

9

6

7

8

101112

16

17

15

1314

7(18) RESIDUE ROLLER ASSEMBLY 
(69-082-008) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-081-005  ROLLER ASSY, 7(18) RESIDUE 1 

2 67-081-019  ARM ASSY, LT RR ADJ 1 

3 67-080-113  TUBE WELDT, RESIDUE ROLLER ADJ 2 

4 67-080-114  BRACKET, RR MAIN MOUNT 2 

5 67-081-020  ARM ASSY, RT RR ADJ 1 

6 68-010475  HEXNUT, 1 1/4 PLT 2 

7 66-010475  LOCKWASHER, 1 1/4 REG PLT 2 

8 62-010500  FLATWASHER, 1 1/4 STD PLT 4 

9 48-100800  CAPSCREW, 1 1/4 X 5 1/2 G5 PLT 2 

10 04-050-088  U-BOLT, 3/4 X 5 1/2 X 7 13/16 G5 PLT 4 

11 66-010350  LOCKWASHER, 3/4 PLT 8 

12 68-010350  HEXNUT, 3/4 PLT 8 

13 68-010400  HEXNUT, 7/8 PLT 2 

14 66-010400  LOCKWASHER, 7/8 PLT 2 

15 48-091695  CAPSCREW, 7/8 X 4 1/2 G5 PLT 2 

16 48-091690  CAPSCREW, 7/8 X 4 G5 PLT 2 

17 72-020100  LOCKNUT, 7/8 STOVER G”C” PLT 2 



23 

7(18) RESIDUE ROLLER ASSEMBLY 
(69-081-005) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-080-013  ROLLER WELDT, 7(18) RESIDUE 1 

2 67-050-018  DISC PAIR, 22” RR SMOOTH 7 

3 48-090590  CAPSCREW, 1/2 X 1 G5 PLT 98 

4 72-040010  LOCKNUT, 1/2 JAM G “A” 98 

5 67-026-053  SPOOL, CCR DISC CAPTURE 14 

25

3

4
1



24 

Parts List

DESCRIPTIONITEM

ROLLER ASSY, 9(18) RESIDUE1

ARM ASSY, LT RR ADJ2

TUBE WELDT, RESIDUE ROLLER ADJ3

BRACKET, RR MAIN MOUNT4

ARM ASSY, RT RR ADJ5

NUT, 1-1/4" NC HEX PLT6

LOCKWASHER, 1-1/4" REGULAR PLT7

FLATWASHER, 1 1/4 STD PLT8

9

U-BOLT, 3/4 X 5-1/2 X 7-13/16 G5 PLT10

LOCKWASHER, 3/4 PLT11

HEXNUT, 3/4 NC G8 PLT12

NUT, 7/8 NC HEX PLT13

LOCKWASHER, 7/8 PLT14

CAPSCREW, 7/8 X 4-1/2 NC HX G5 PLT15

CAPSCREW, 7/8 X 4 NC HX G5 PLT16

LOCKNUT, 7/8 NC STOVER GD C PLT17

1

2

5

3

3

4

4

9

101112

16
17

151314

8876

9(18) RESIDUE ROLLER ASSEMBLY 
(69-082-004) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-081-003  ROLLER ASSY, 9(18) RESIDUE 1 

2 67-081-019  ARM ASSY, LT RR ADJ 1 

3 67-080-113  TUBE WELDT, RESIDUE ROLLER ADJ 2 

4 67-080-114  BRACKET, RR MAIN MOUNT 2 

5 67-081-020  ARM ASSY, RT RR ADJ 1 

6 68-010475  HEXNUT, 1 1/4 PLT 2 

7 66-010475  LOCKWASHER, 1 1/4 REG PLT 2 

8 62-010500  FLATWASHER, 1 1/4 STD PLT 4 

9 48-100800  CAPSCREW, 1 1/4 X 5 1/2 G5 PLT 2 

10 04-050-088  U-BOLT, 3/4 X 5 1/2 X 7 13/16 G5 PLT 4 

11 66-010350  LOCKWASHER, 3/4 PLT 8 

12 68-010350  HEXNUT, 3/4 PLT 8 

13 68-010400  HEXNUT, 7/8 PLT 2 

14 66-010400  LOCKWASHER, 7/8 PLT 2 

15 48-091695  CAPSCREW, 7/8 X 4 1/2 G5 PLT 2 

16 48-091690  CAPSCREW, 7/8 X 4 G5 PLT 2 

17 72-020100  LOCKNUT, 7/8 STOVER G”C” PLT 2 



25 

TIFTON, GA.
DRAWN BY

WEIGHT

MATERIAL

PART NAME

PART NUMBER

UNLESS NOTED

1

1/32

0.010



DATE

OTHERWISE

STANDARD

TOLERANCES

ANGULAR

FRACTIONAL

DECIMAL 



SHEET

1 of 1

GROSS LENGTHMATERIAL PART NO.

ROLLER ASSY, 9(18) RESIDUE

mtaunton9/24/2012

69-081-003

Parts List

QTYPART NUMBERDESCRIPTIONITEM

169-080-008ROLLER WELDT, 9(18) RESIDUE1

967-050-018DISC PAIR, 22" RR SMOOTH2

12648-090590CAPSCREW, 1/2 X 1 NC GD 5 PLT3

12672-040010LOCKNUT, 1/2 NC HEX JAM GD.A PLT4

1867-026-053SPOOL, CCR DISC CAPTURE5

25

3

4

1

9(18) RESIDUE ROLLER ASSEMBLY 
(69-081-003) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-080-008  ROLLER WELDT, 9(18) RESIDUE 1 

2 67-050-018  DISC PAIR, 22” RR SMOOTH 9 

3 48-090590  CAPSCREW, 1/2 X 1 G5 PLT 126 

4 72-040010  LOCKNUT, 1/2 JAM G “A” 126 

5 67-026-053  SPOOL, CCR DISC CAPTURE 18 



26 

11(18) RESIDUE ROLLER ASSEMBLY 
(69-082-009) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-081-006  ROLLER ASSY, 11(18) RESIDUE 1 

2 67-081-019  ARM ASSY, LT RR ADJ 1 

3 67-080-113  TUBE WELDT, RESIDUE ROLLER ADJ 2 

4 67-080-114  BRACKET, RR MAIN MOUNT 2 

5 67-081-020  ARM ASSY, RT RR ADJ 1 

6 68-010475  HEXNUT, 1 1/4 PLT 2 

7 66-010475  LOCKWASHER, 1 1/4 REG PLT 2 

8 62-010500  FLATWASHER, 1 1/4 STD PLT 4 

9 48-100800  CAPSCREW, 1 1/4 X 5 1/2 G5 PLT 2 

10 04-050-088  U-BOLT, 3/4 X 5 1/2 X 7 13/16 G5 PLT 4 

11 66-010350  LOCKWASHER, 3/4 PLT 8 

12 68-010350  HEXNUT, 3/4 PLT 8 

13 68-010400  HEXNUT, 7/8 PLT 2 

14 66-010400  LOCKWASHER, 7/8 PLT 2 

15 48-091695  CAPSCREW, 7/8 X 4 1/2 G5 PLT 2 

16 48-091690  CAPSCREW, 7/8 X 4 G5 PLT 2 

17 72-020100  LOCKNUT, 7/8 STOVER G”C” PLT 2 

1ANGULAR

FRACTIONAL

DECIMAL 

1

2

5

3

3

4

4

9

6

7

8

101112

16

17

15

1314



27 

11(18) RESIDUE ROLLER ASSEMBLY 
(69-081-006) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-080-014  ROLLER WELDT, 11(18) RESIDUE 1 

2 67-050-018  DISC PAIR, 22” RR SMOOTH 11 

3 48-090590  CAPSCREW, 1/2 X 1 G5 PLT 154 

4 72-040010  LOCKNUT, 1/2 JAM G “A” 154 

5 67-026-053  SPOOL, CCR DISC CAPTURE 22 

TIFTON, GA.
DRAWN BY

WEIGHT

MATERIAL

PART NAME

PART NUMBER

UNLESS NOTED

1

1/32

0.010


DATE

OTHERWISE

STANDARD

TOLERANCES

ANGULAR

FRACTIONAL

DECIMAL 



SHEET

1 of 1

GROSS LENGTHMATERIAL PART NO.

ROLLER ASSY, 11(18) RESIDUE

JDM5/14/2013

69-081-006

Parts List

QTYPART NUMBERDESCRIPTIONITEM

169-080-014ROLLER WELDT, 11(18) RESIDUE1

1167-050-018DISC PAIR, 22" RR SMOOTH2

15448-090590CAPSCREW, 1/2 X 1 NC GD 5 PLT3

15472-040010LOCKNUT, 1/2 NC HEX JAM GD.A PLT4

2267-026-053SPOOL, CCR DISC CAPTURE5

25

3

4

1



28 

TIFTON, GA.
DRAWN BY

WEIGHT

UNLESS NOTED

1

1/32

0.010



DATE

OTHERWISE

STANDARD

TOLERANCES

ANGULAR

FRACTIONAL

DECIMAL 



SHEET

mtaunton9/24/2012

DESCRIPTIONITEM

ROLLER ASSY, 13(18) RESIDUE1

ARM ASSY, LT RR ADJ2

3

BRACKET, RR MAIN MOUNT4

ARM ASSY, RT RR ADJ5

NUT, 1-1/4" NC HEX PLT6

7

FLATWASHER, 1 1/4 STD PLT8

9

10

LOCKWASHER, 3/4 PLT11

HEXNUT, 3/4 NC G8 PLT12

NUT, 7/8 NC HEX PLT13

LOCKWASHER, 7/8 PLT14

15

16

17

1

2

5

3

3

4

4

9

6

7

8

101112

16

17

15

1314

13(18) RESIDUE ROLLER ASSEMBLY 
(69-082-010) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-081-007  ROLLER ASSY, 13(18) RESIDUE 1 

2 67-081-019  ARM ASSY, LT RR ADJ 1 

3 67-080-113  TUBE WELDT, RESIDUE ROLLER ADJ 2 

4 67-080-114  BRACKET, RR MAIN MOUNT 2 

5 67-081-020  ARM ASSY, RT RR ADJ 1 

6 68-010475  HEXNUT, 1 1/4 PLT 2 

7 66-010475  LOCKWASHER, 1 1/4 REG PLT 2 

8 62-010500  FLATWASHER, 1 1/4 STD PLT 4 

9 48-100800  CAPSCREW, 1 1/4 X 5 1/2 G5 PLT 2 

10 04-050-088  U-BOLT, 3/4 X 5 1/2 X 7 13/16 G5 PLT 4 

11 66-010350  LOCKWASHER, 3/4 PLT 8 

12 68-010350  HEXNUT, 3/4 PLT 8 

13 68-010400  HEXNUT, 7/8 PLT 2 

14 66-010400  LOCKWASHER, 7/8 PLT 2 

15 48-091695  CAPSCREW, 7/8 X 4 1/2 G5 PLT 2 

16 48-091690  CAPSCREW, 7/8 X 4 G5 PLT 2 

17 72-020100  LOCKNUT, 7/8 STOVER G”C” PLT 2 



29 

13(18) RESIDUE ROLLER ASSEMBLY 
(69-081-007) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-080-015  ROLLER WELDT, 13(18) RESIDUE 1 

2 67-050-018  DISC PAIR, 22” RR SMOOTH 13 

3 48-090590  CAPSCREW, 1/2 X 1 G5 PLT 182 

4 72-040010  LOCKNUT, 1/2 JAM G “A” 182 

5 67-026-053  SPOOL, CCR DISC CAPTURE 26 

TIFTON, GA.
DRAWN BY

WEIGHT

MATERIAL

PART NAME

PART NUMBER

UNLESS NOTED

1

1/32

0.010



DATE

OTHERWISE

STANDARD

TOLERANCES

ANGULAR

FRACTIONAL

DECIMAL 



SHEET

1 of 1

GROSS LENGTHMATERIAL PART NO.

ROLLER ASSY, 13(18) RESIDUE

mtaunton9/24/2012

69-081-007

Parts List

QTYPART NUMBERDESCRIPTIONITEM

169-080-015ROLLER WELDT, 13(18) RESIDUE1

1367-050-018DISC PAIR, 22" RR SMOOTH2

18248-090590CAPSCREW, 1/2 X 1 NC GD 5 PLT3

18272-040010LOCKNUT, 1/2 NC HEX JAM GD.A PLT4

2667-026-053SPOOL, CCR DISC CAPTURE5

25

3

4

1



30 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-124  JACKSTAND, FRONT SWIVEL 1 

2 48-050-004  PIN & CHAIN ASSEMBLY 1 

3 76-010045  COTTER PIN, 5/32 X 1 PLT 1 

T.B. JACKSTAND 
(67-082-079) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

4 69-080-019  JACKSTAND 1 

5 23-050-003  PIN, ADJ LOCK 1 

REAR JACKSTAND 

4

5

1

2 3



YEAR SERIAL NUMBERS 

2013                    85093-86418 

2014                    86419- 

 The following is a list of serial numbers issued to our machines at the beginning of each 

year.  To determine when a unit was made, find the range within which the particular serial 

number falls.  It would have been produced between January 1 to December 31 of that year. 



DEPENDABLE EQUIPMENT FOR PROGRESSIVE FARMING 

Visit us at www.kelleymfg.com 

KELLEY MANUFACTURING CO. 

80 Vernon Drive / Zip 31794 
P.O. Drawer 1467 / Zip 31793 

Tifton,  GA  

Tel: 229-382-9393 
Toll Free: 1-800-444-5449 

Fax: 229-382-5259 

MADE IN AMERICA 

Email Address: info@kelleymfg.com 


	DEC 2013 69-PB-01
	DEC 2013 69-PB-01-COVER

